
 
  

2022 
Intended Use Plan 

Supplemental Clean Water  
State Revolving Fund 

 
 
 
 

Prepared by the 
Georgia Environmental Finance Authority 

 
November 30, 2022 

 
 
 
 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

2 
 

  2022 Intended Use Plan  
Georgia Environmental Finance Authority 

Supplemental Clean Water State Revolving Fund 
 

Table of Contents 
Contents Page 

Part I - Section 606 Requirements 
 

Introduction .................................................................................................................................................... 3 

CWSRF Project Solicitation Process ............................................................................................................. 3 
[...]
and ensuring that the FSP appropriately integrates required water and energy conservation efforts 
as part of the plan. 

 
Architectural and Engineering (A/E) Services Procurement 
For any capitalization grant awarded after October 1, 2014, the state must ensure that all A/E 
contracts for projects using funds “directly made available by” a capitalization grant, i.e., 
equivalency projects, comply with the elements of the procurement processes for A/E services as 
identified in 40 U.S.C. 1101 et seq., or an equivalent state requirement.  
 
O.C.G.A Section 50-22-6 outlines Georgia’s managerial control over acquisition of professional 
services and the selection through contract negotiations. O.C.G.A Section 50-22-2(5) defines a 
roject as any activity requiring professional services estimated by the state agency to have a cost 
in excess of $1,000,000 and costs for professional services in excess of $100,000. Using this 
criteria GEFA will require borrowers to go through a one-step selection process if project costs are 
between $1,000,000 and $3,000,000 and A/E services exceed $100,000. The one-step A/E 
selection process consists of the following: 
 
1. Selection manager and selection committee appointment. 
2. Development of a request for qualifications (RFQ) document. 
3. Advertisement of the RFQ. 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

9 
 

4. Evaluation of the statements of qualifications (SOQs). 
5. Selection of highest-scoring firm for negotiation for possible contract. 

 
GEFA will require borrowers to complete a two-step selection process if project costs are more 
than $3,000,000 and A/E services exceed $100,000. The two-step A/E selection process consists 
of the following: 
 
First step: 
1. Selection manager and selection committee appointment. 
2. Development of a request for qualifications (RFQ) document. 
3. Advertisement of the RFQ. 
4. Evaluation of the statements of qualifications (SOQs). 
Second step: 
5. Interview of 3 to 5 highest scoring finalist firms. 
6. Evaluation of interviews. 
7. Selection of highest final scoring firm for negotiation of possible contract. 

 
For project with costs below $1,000,000 and costs for A/E services below $100,000, no competitive 
procurement is required. GEFA published RFQ templates of both one-step and two-step selection 
processes on its website for borrowers to use for the FY2021 call for projects. 
 

 
CWSRF Goals and Objectives 
 
 Long-term Goals 

1. Coordinate activities with other state and federal agencies to enhance borrowers’ 
understanding of the range of funding options. Seek opportunities to leverage funds so that 
borrowers can benefit from the maximum level of public assistance available.  

2. Maintain and improve database management systems that integrate Clean Water project 
data with program management data. 
 

Short-term Goals 
1. Expand and broaden GEFA’s community outreach activities to ensure that borrowers and 

utilities are aware of and understand CWSRF assistance options and the loan application 
process. 

2. Prioritize disadvantaged communities that have notice of violations or consent orders.   
 
Ten Percent State Match Requirement 

 
Under the provisions of the FWPCA Section 602(b)(2), the state is required to deposit an amount equal to 
10 percent of the total supplemental capitalization grant into the CWSRF. Based on the potential FY2022 
allotment of $30,092,000, the amount of state match required amounts to $3,009,200. GEFA is anticipating 
the Georgia Legislature will provide sufficient funds to cover this requirement. GEFA will disburse these 
state bond funds fully before drawing the federal direct capitalization grant funds. State funds will be held 
outside the CWSRF until the disbursement is made. Once these state dollars are disbursed to a project, 
those funds and the interest paid on those funds will be returned to the program. Only project-related 
disbursements will be funded in this manner. None of the set-asides or administrative disbursements will be 
funded with state match funds. The state match will be available at the time of grant award.       



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

10 
 

 
Assurances and Specific Proposals 

In addition to the assurances that accompany the capitalization grant application (Standard Form 424) for 
2022 funds, GEFA further agrees to adhere to all the certifications covered within the Operating Agreement 
with EPA Region 4. The specific certifications are: 

1. Capitalization grant agreement 
2. Payment schedule 
3. State matching funds 
4. Commitment of 120 percent in one year 
5. All Funds - timely expenditure 
6. Enforceable requirements of the Clean Water Act 
7. Cross cutting issues 
8. State law and procedures 
9. State accounting and auditing procedures 
10. Recipient accounting and auditing procedures 
11. Annual report 
12. Limitations on eligibility 
13. Environmental review process 
14. Maintain the fund 
15. Perpetuity 
16. Types of assistance 
17. Priority list 
18. Limitations of double benefits 
19. Consistency with planning requirements 
20. Annual audit 
21. Intended use plan 
22. Annual federal oversight review and technical assistance 
23. Dispute resolution 
24. Reserve the right to transfer up to 33 percent of grant amount between programs 
25. NIMS 
26. CBR 

 
As in previous years, CWSRF program managers will continue to coordinate with the EPA Region 4 office 
on items such as quarterly and annual reports, annual reviews, National Needs Surveys, collection of NIMS 
data no less than quarterly, training opportunities, attendance at regional and national conferences, 
workshops, and various administrative program efforts.  
 
Public Participation  

This IUP is subject to review and comment by the public prior to incorporation into the 2022 supplemental 
capitalization grant application. A public notice was placed in the Fulton Daily Report on Friday, December 
16, 2022, announcing a public meeting on the CWSRF IUP on Tuesday, January 17, 2023, at 10:00 a.m. in 
the board room. A summary for the public meeting can be found within Attachment 8.



Community Score 2020 Pop.
Total Project 

Cost Affordability Score
Potential Principal 

Forgiveness

Est. 
Interest 

Rate Est. Term
NPDES 

Permit No. Project Description
Wastewater 
Treatment

Sewer 
Construction

Sewer 
Rehabilitation

Stormwater 
Projects

Land 
Conservation Energy Projects

Water 
Conservation

Water 
Reuse

City of Douglas 70 11,556 $3,000,000 30 $1,500,000 2.92% 20 GA0024431

This project will consist of Wastewater Treatment Plant upgrades for the City of Douglas, GA.  
Improvements shall focus on aeration upgrades, but may also include upgrades to any existing 
structure or construction of new structures per the approved Environmental Review and Planning 
Document submitted to EPD in September 2021 (Revised in December 2021). x

City of Barnesville 70 6,673 $3,000,000 28 2.92% 20 GA0021041

Sanitary Sewer Improvements to the City's existing collection system are needed to address various 
enforcement violations. Many of the City's primary collection sewer mains are past their useful 
service life and are sources of infiltration. This project will focus on the southern portion of the 
collection system, with an emphasis on the main trunk line. The southern collection system is 
undergoing evaluations to prioritize the areas of greatest need. Replacements and/or rehabilitation 
is expected throughout the southern collection system. Specific improvements will be designed 
based on best practices for the priority needs identified. A corrective action plan is ongoing in this 
area to address a June 2022 Notice of Violation letter regarding spills in this southern section, often 
due to I&I. x x

City of Thomaston 60 9,816 $3,000,000 34 $1,850,000 2.92% 20 GA0020079

The project will consist of trenchless rehabilitation (CIPP, pipe-burst, slip-line or some combination) 
of gravity sewer mains through out the City of Thomaston's sanitary sewer collection system. 
Additionally, manholes within the collection system will be rehabilitated and/or replaced as needed 
to prevent sewer spills. x

City of Talbotton 50 742 $4,000,000 33 $1,850,000 2.92% 20 GA0047805

The Talbotton Water Pollution Control Plant proposed work is summarized as follows:


1.	Headworks: Add gravity screens, replace receiving manhole, add flow meter.

2.	Stabilization Pond: Replace inlet pipe, repair concrete liner, repair baffle wall, remove 
accumulated solids, repair/retrofit outlet structure.

3.	Polishing Pond: Remove accumulated solids, repair concrete liner, repair/retrofit outlet
structure, add aeration.

4.	Sand Filters:  Repair filters.
5.	Tertiary Treatment: Add disc filters.

6.	Disinfection: Replace concrete structure.

7.	Discharge: Replace effluent pump station, replace force main air release valves, remove 
vegetation along force main route, repair cascade at river discharge.

8.	Control Building: Renovate building, replace electrical system, add SCADA controls, replace 
chemical feed system. 

9.	Site: Add lighting, replace fencing & gates, repave asphalt, remove debris, add signage.


x

City of Abbeville 50 2,685 $2,000,000 31 $1,200,000 2.92% 20 GA0047643

The City has experienced violations at its wastewater treatment plant for flow, BOD, and DO 
repeatedly since 2020.  Efforts are currently underway to address the flow and BOD issues.  The 
proposed project would address DO with aerator improvements, screening improvements to 
protect the aerators and ensure their functioning, and pump improvements to improve operations 
efficiency to further address flow concerns. x

City of Gordon 50 1,783 $3,000,000 31 $1,800,000 2.92% 20 GA0020397

This project will rehabilitate the existing waste water treatment plant including removing sludge 
from the constructed wetlands and the aeration lagoon; replacing the 2 baffle curtains in the 
aeration lagoon; replacing all of the aeration facilities; replacing the influent bar screen and the 
influent pump station. These repairs are mandated by Ga. EPD thru several notice of violations. x

City of Maysville 50 1,867 $6,000,000 24 2.92% 20 GA0032905

Maysville proposes to expand its existing WWTF to 200,000 GPD capacity. The expansion would 
eliminate the existing 50 year old wastewater pond that is sized for only 60,000 GPD and replace it 
with a new modern facility that is more efficient and will provide a higher level of treatment to help 
protect the downstream environment. x

City of Hahira 50 3,384 $9,100,000 21 2.92% 20 GA0037974

From November 2021 through April 2022, the City's WPCP experienced monthly violations of 
multiple contaminants including ammonia concentration, BOD removal, pH level, TSS removal, and 
fecal concentration.  These violations resulted in an EPD Notice of Violation and request for 
corrective action.  The corrective action is to eliminate the treatment wetlands currently utilized but 
underperforming and construct a new mechanical wastewater treatment plant. x

Barrow County 50 85,588 $8,000,000 19 2.92% 20 GA0039314

Barrow County plans to expand the Tanner's Bridge WWTF to 2.0 MGD and improve and upgrade 
two pump stations in order to provide improved treatment and increased capacity. The project will 
also include improvements to the land application system to alleviate permit violations. x

Barrow County 50 85,588 $16,000,000 19 2.92% 20 GA0038733

Barrow County plans to improve and upgrade the Barber Creek wastewater treatment facility in 
order to provide increased capacity. The project will also improve treatment to alleviate phosphorus 
permit violations per a current consent order. 


x

Town of Braselton 20 13,403 $1,450,000 16 2.92% 20 GA0038857

The Town of Braselton proposes to replace an aged and inefficient regional wastewater pumping 
facility with a modern station equipped with high efficiency VFD pumps, passive odor control and 
energy savings features. The project will replace a 30-year-old facility that has failed on several 
occasions.  x x

City of Moultrie 10 14,638 $2,000,000 34 $1,500,000 2.92% 20 GA0024660

The City has experienced wastewater violations for excessive flow and related contaminated limits.  
Excessive flow is due to inflow and infiltration (I&I) in the gravity sewer system.  Proposed project 
will include rehabilitation/replacement of existing gravity sewer pipes and manholes to reduce the 
I&I.  Sewer mains to be addressed are mostly clay piping and brick manholes.  x x

City of Ludowici, Georgia 10 1,590 $12,400,000 30 $1,850,000 2.92% 20 GA0049166

The City of Ludowici existing water pollution control plant is operating near capacity.  Since 2019, 
the City has realized the need to provide additional treatment capacity.  In October 2019 the City 
received a wasteload allocation for increasing the treatment capacity from 240,000 gpd to 480,000 
gpd.  Ludowici has several new developments and a prison which will increase the wastewater flows 
above existing capacity. x

Attachment 1
Supplemental Clean Water State Revolving Fund

2022 Comprehensive List

11



Community Score 2020 Pop.
Total Project 

Cost Affordability Score
Potential Principal 

Forgiveness

Est. 
Interest 

Rate Est. Term
NPDES 

Permit No. Project Description
Wastewater 
Treatment

Sewer 
Construction

Sewer 
Rehabilitation

Stormwater 
Projects

Land 
Conservation Energy Projects

Water 
Conservation

Water 
Reuse

Attachment 1
Supplemental Clean Water State Revolving Fund

2022 Comprehensive List

Fitzgerald Water, Light & Bond Commission 10 9,006 $2,542,348 30 $1,271,174 2.92% 20 GAJ020240

The Fitzgerald Water, Light & Bond Commission operates a publicly owned treatment works facility
that uses land application – spray irrigation to dispose of treated waste water. The site is located 
northeast of Fitzgerald on Camp Brooklyn Road and is constructed on 426 acres. The utility 
commission is permitted to spray 300,000 gallons per day, monthly average and 375,000 gallons 
per day weekly average. The Utility Commission occupies approximately 120 acres of this site and 
utilizes approximately 73 acres for land application – spray irrigation. The remaining acres are used 
as buffers as required by Ga. EPD and by the City of Fitzgerald & Ben Hill County.

The waste water sprayed on this site is process waste water from Polar Beverage. The waste water 
characteristics are primarily high biological oxygen demand and the waste water is acidic. The 
existing treatment ponds use floating aerators to add oxygen to the waste water to reduce the 
biological oxygen demand and to reduce ammonia. The industry adds a chemical for ph adjustment 
but is not consistent in keeping the ph level at 7. The discharge from Polar Beverage has grown by 
60%. The current facility has to be upgraded.

Therefore, this project will consist of the following:

•	Upgrade approximately 125 linear feet of 8” gravity sewer main to 12” gravity sewer main

•	Construct New Polar No. 1 Pump Station with new wet well

•	Install a small building to house chemicals for ph adjustment

•	Construct New Polar No. 2 Pump Station with new wet well

•	Add additional Aerators in Pond No. 2 for increased BOD loading

•	Expand Spray Field A – 10 acres
•	Construct New Spray Field F – 15.6 Acres
•	Construct New Spray Field G – 15.6 acres

We are seeking a new permit to spray 600,000 gallons per day for 7 days per week. 

The second portion of this project will construct a pump station to serve the Development 
Authority’s property at the intersection of Anderson Memorial & US 319. This will provide sanitary 
sewer service to 62 acres of industrial property. The pump station will be located in the southwest 
corner of the site along the CSX Railroad right-of-way and will extend a 6" force main along the 
western boundary of the property line, utilizing a directional bore under the creek out to the right-of- x x

City of Albany 10 69,647 $25,000,000 30 $1,850,000 2.92% 20 GA0036854

The Combined Sewer Separation Program consists of a number of individual projects. Only three of 
those are slated to be funded through this GEFA pre-application. Those three are the Rehabilitation 
of the Joshua Street Wastewater Treatment Plant, the Third Avenue Basin Combined Sewer 
Separation, and Phases 2 & 3 of the Eighth Avenue Basin Combined Sewer Separation. 
The treatment plant project will rehab the 1994 Primary clarifiers, rehab all 6 of the Secondary 
clarifiers, replace the existing DAFT sludge thickening system with a gravity belt system, and replace 
various components to ensure maximum treatment of combined sewer flows reliably for the next 
20 years. 
The Third Avenue project will separate the existing combination sewers in that basin by laying new 
storm sewers and diverting sanitary sewer flows as needed. An initial phase of this project along GA 
Hwy 91 will be funded separately by ARPA funds in order to be completed prior to a DOT resurfacing 
project scheduled for Fall 2023. x x x

City of Cedartown 10 10,190 $750,000 29 $1,850,000 2.92% 20 GA0024074

A Bar Screen was designed and included in plans for a new Main Influent Lift Station as an alternate 
bid under the 2018 Wastewater Capital Improvements Project. The Bar Screen Alternative was not 
selected due to costs though. 


In order to add a bar screen, the influent lift station construction plans will require revisions. Deep 
buried piping modifications and a deep 12' manhole will be required to install this bar screen. The 
pumps at the Main Lift Station have had issues due to the lack of bar screening as wastewater 
debris within the system has come through the station. Photos have been taken to demonstrate the 
issues that have developed at the Main Lift station due to clogging from trash within the pumps. 


x

City of Demorest 10 2,022 $475,000 22 2.92% 20 GA0032506

The City of Demorest proposes to make improvements to its wastewater collection system. The 
proposed project will replace inoperable SCADA at multiple lift-stations as well as a supply a 
portable backup pump reducing SSO's and eliminating an imminent threat to the environment and 
public. x

City of Demorest 10 2,022 $975,000 22 2.92% 20 GA0032506

The City of Demorest proposes to make improvements to its wastewater collection system. The 
proposed project will rehabilitate several areas within the collection system reducing inflow an 
infiltration and eliminating an imminent threat to the environment and public. x x

City of Demorest 10 2,022 $475,000 22 2.92% 20 GA0032506

The City of Demorest proposes to improve its solids processing at its wastewater treatment facility 
by replacing its outdated belt press with a more efficient screw press. This new screw press will 
improve reliability and reduce operating costs. x

City of Helen 10 531 $950,000 22 2.92% 20 GAJ020157

The City of Helen proposes to make improvements to its wastewater system LAS. The proposed 
project will rehabilitate several fields within the LAS eliminating an imminent threat to the 
environment and public. Design plans and permitting have already been submitted. x

City of Helen 10 531 $975,000 22 2.92% 20 GAJ020157

The City of Helen proposes to make improvements to its wastewater system collection system. The 
proposed project will rehabilitate several areas within the collection system  reducing inflow and 
infiltration and eliminating an imminent threat to the environment and public. An SSES has already 
been completed identifying areas for rehabilitation. x x x

12



Community Score 2020 Pop.
Total Project 

Cost Affordability Score
Potential Principal 

Forgiveness

Est. 
Interest 

Rate Est. Term
NPDES 

Permit No. Project Description
Wastewater 
Treatment

Sewer 
Construction

Sewer 
Rehabilitation

Stormwater 
Projects

Land 
Conservation Energy Projects

Water 
Conservation

Water 
Reuse

Attachment 1
Supplemental Clean Water State Revolving Fund

2022 Comprehensive List

Carroll County Water Authority 10 118,121 $5,000,000 21 2.92% 20 GAJ020071

The Carroll County Water Authority (CCWA) operates and maintains a wastewater collection system 
consisting of approximately fifty miles of gravity sewer and ten lift stations within nine distinct sub-
basins.  The collection system was constructed in the 1970s to serve the Fairfield Plantation 
development, a subdivision of approximately 3,000 residential lots in eastern Carroll County.


Prior flow monitoring studies and investigations indicate infiltration and inflow (I&I) represent a 
significant portion of the total wastewater treatment plant’s influent flows.  CCWA believes that a 
significant percentage of the I&I is caused by surface water from Lake Tara and Lake Ashley entering 
manholes and pipelines that are adjacent to the lakes’ shores.  Smoke testing and closed circuit 
televising of the collection system support CCWA’s beliefs and also revealed the need to repair 
numerous defects in the 50 year old wastewater collection system.  The proposed construction 
project will consist primarily of repairing and/or replacing manhole and pipeline defects contributing 
to I&I. x x

Social Circle 10 4,974 $21,318,793 21 2.92% 20 GA0026107

The Social Circle Little River WPCP is a 0.65 MGD wastewater treatment facility that has had 
violations in the last 12 months for effluent ammonia and is currently under an NPDES Permit 
compliance schedule for effluent copper levels.  The Little River WPCP has difficulty treating effluent 
to meet its current permit and will not be able to meet the effluent total recoverable copper limits 
in the NPDES permit compliance schedule.  The compliance schedule requires that the plant meet 
its new Total Recoverable Copper limit by March of 2026, within the BIL timeline.  Engineering 
design for the new plant is already underway in order to meet the Compliance Schedule. x

City of Baldwin 10 3,593 $975,000 20 2.92% 20 GA0033243

The City of Baldwin proposes to improve its solids processing at its wastewater treatment facility by 
replacing its outdated belt press and solids handling building with a more current building and 
efficient screw press. This new building and screw press will improve reliability and reduce operating 
costs. Preliminary plans have already been completed. x

City of Baldwin 10 3,593 $2,500,000 20 2.92% 20 GA0033243

The City of Baldwin proposes to make improvements to its wastewater system collection system. 
The proposed project will rehabilitate several areas within the collection system  reducing inflow 
and infiltration and eliminating an imminent threat to the environment and public. An SSES has 
already been completed identify areas for rehabilitation. x x

City of Baldwin 10 3,593 $7,000,000 20 2.92% 20 GA0033243

The proposed project will improve the operation of the City’s existing .800 MGD wastewater 
treatment facility (WWTF). The improvements will eliminate an imminent threat of a treatment 
plant failure and ensure the residents and businesses of the City as well as the State of Georgia Lee 
Arrendale State Prison will continue to receive full uninterrupted sanitary sewer service. The 
proposed project will also eliminate an imminent threat to the public heath by averting a potentially 
large sewage spill, thereby threatening the downstream water supply of the City of Gainesville and 
Gwinnet County. The proposed Project is located in the Southern section of Habersham County on 
Kudzu Hill Drive in the City of Baldwin. The proposed project will rehabilitate and replace the City’s 
main headworks facility and influent pump station. In addition, new clarifiers, digester, piping, and 
controls will be included. The project will also include fencing, sitework and yard piping. Preliminary 
plans have already been completed. x

City of Hoschton 10 2,666 $1,500,000 17 2.92% 20 GA0035980

The City of Hoschton proposes to upgrade the sanitary sewer system in an entire neighborhood that 
has been served by individual grinder pumps for over 30 years. The city proposes to replace the 